

POS NO.	SPARE PART DESCRIPTION	PCS	ITEM NO.
	Basin mixer with wall-mounted valves E-1812-C14U-T		5363900
1	Plate Targa	1	2241590
2	Spout cover	1	2222180
3	Pipe G3/8-M16x1	1	2239720
4*	Hose G1/2-G3/8-450	2	2900608
5	T-connection	1	2016280
6	Steel washer	1	2016330
7*	Nipple NW G3/8-G1/2	2	2900480
8	Nut	1	2410080
9	Aerator 28x7	1	2333395
10	Rubber washer	1	2016310
11	Screw M4x12 ISO-7048	2	9903368
12	Nozzle 7,6	1	2309330
13*	Gasket 18.5x12.5x3	2	2076455
14	Screw M4x10 ISO 7046	2	9903367
15	Cpl. Luna Handle C14U	2	2800350
16	Restrictor MR05 2,2 gpm	1	2239715
17	SADE	1	2333900
18	O-ring 10,3x2,4 EPDM	1	9917703
19	Screw M3x4 ISO-4026	1	9902015